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Introduction 

Les médicaments essentiels s’entendent des médicaments dont l’efficacité thérapeutique est 

prouvée, dont l’innocuité est acceptable et qui répondent aux besoins de santé de la 

population.1 L’Organisation mondiale de la Santé (OMS) a mis sur pied son premier modèle de 

liste des médicaments essentiels en 1977.1 Ce faisant, l’OMS a encouragé les États membres à 

tenir compte des problèmes causés par l’inaccessibilité d’un médicament et les avantages que 

comporte une liste axée sur les médicaments prioritaires. L’OMS a constaté que des différences 

internationales empêchent la création d’une liste standard pour tous les pays. Pourtant, l’OMS 

a indiqué que sa liste des médicaments essentiels (LME) pouvait servir de lignes directrices pour 

chaque pays, qui pourrait « adopter une liste de médicaments essentiels conformément à sa 

propre politique dans le domaine de la santé. »1 Dès 2017, 137 des 194 États membres de 

l’OMS s’étaient dotés d’une LME nationale officielle (70,6 %).2 Le Canada n’a pas de LME.  

Tous les deux ans, l’OMS convoque un comité afin de mettre à jour sa liste de médicaments 

essentiels. Le comité propose les lignes directrices qui suivent pour déterminer les éléments à 

prendre en compte lors de la création et de la mise à jour des LME nationales:2 

• Médicaments sélectionnés par des comités éclairés par des experts en médecine 

clinique, en pharmacologie et en pharmacie. En outre, les travailleurs périphériques de 

la santé devraient donner leur avis. 

• Médicaments sélectionnés en fonction de résultats d’études qui prouvent leurs 

avantages et leur innocuité. 

• Utilisation des dénominations communes internationales (génériques) dans la mesure 

du possible. 

• Contrôle national de la qualité et surveillance des médicaments. 

• Coût du traitement à titre d’important critère de sélection. 

• Détermination du niveau d’expertise nécessaire pour prescrire les médicaments 

sélectionnés. 

• Prise en compte de l’influence des maladies ou conditions locales. 

• Sélection de médicaments présentant le meilleur rapport avantages-risques. 

• En cas d’équivalence de deux médicaments ou plus sur le plan thérapeutique, 

préférence accordée aux niveaux les plus élevés de données probantes, aux profils 

pharmacocinétiques les plus favorables, aux médicaments pouvant être produits à 

l’échelle locale ou à ceux ayant une stabilité ou une capacité d’entreposage favorables. 

• Choix de composés uniques plutôt que d’associations à dose fixe, sauf justification 

contraire (effet thérapeutique synergique, économies, amélioration de la conformité). 

• Examen régulier de la liste de médicaments. 

Les auteurs canadiens, évoquant les économies réalisées et l’amélioration de l’accessibilité des 

médicaments dans d’autres pays après la mise en œuvre d’une LME, ont plaidé en faveur de la 

création d’une LME au Canada.3 Le prix des médicaments au Canada s’inscrit maintenant au 



P a g e  | 5 

 

 

troisième rang des prix les plus élevés parmi les pays de l’Organisation de coopération et de 

développement économiques (OCDE)4 – environ 25 % au-dessus de la médiane de l’OCDE. En 

2021, le coût total des achats de médicaments au Canada a été de 35,4 milliards de dollars.5 Il 

s’agit d’une augmentation de 8,3 % par rapport à l’année précédente, et les coûts devraient 

continuer à grimper au cours des prochaines années. Les pénuries de médicaments ont 

également un prix sur le plan humain. Les pénuries de médicaments ont des conséquences 

négatives sur la santé.6 Il a été prouvé que les pénuries de médicaments en ophtalmologie ont 

diminué l’accessibilité de traitements permettant de sauver la vue.7 Le coût total de la perte de 

vision au Canada en 2019 a été estimée à 32,9 milliards de dollars.8 Une LME peut constituer un 

outil pour contribuer à réduire le coût des médicaments, accroître l’accessibilité des 

médicaments et, plus important encore en ophtalmologie, sauver la vue et prévenir la cécité.  

À l’échelle mondiale, le marché pharmaceutique canadien est petit. Les ventes 

pharmaceutiques au Canada représentent 2,1 % du marché mondial.9 La pandémie de COVID-

19 a mis en évidence les risques liés à la chaîne d’approvisionnement. Santé Canada a ajouté la 

pandémie à sa liste des causes de pénuries de médicaments. D’autres causes des pénuries de 

médicaments incluent des problèmes liés à la fabrication des médicaments, des difficultés à se 

procurer les matières brutes, une augmentation soudaine de la demande, une cessation de 

vente d’un médicament, une catastrophe naturelle.10 En résumé, les pénuries de médicaments 

sont multifactorielles, souvent le résultat d’une interaction entre l’offre, la demande et des 

problèmes réglementaires (Fig 1).11 

 

Figure 1. Causes des pénuries de médicaments. Adapté de Shukar S, Zahoor F, Hayat K et coll.11 

Au Canada, l’approvisionnement en médicaments ophtalmiques éprouvait des difficultés avant 

même la pandémie. Au Canada, de nombreux médicaments ophtalmiques sont commercialisés 

par un seul fabricant. Ce facteur a été associé aux pénuries de médicaments.12 L’homatropine a 

disparu du marché canadien en 2016.13 À l’exception de la période 1995-2003, au cours de 

laquelle une deuxième entreprise est entrée sur le marché, l’homatropine est commercialisée 

au Canada par une seule entreprise depuis 1951.14 En 2018, les gouttes ophtalmiques 

d’atropine ont cessé d’être vendues par le fabricant, qui a invoqué des changements aux 

normes des tests de la qualité Canada.15 Des discussions entre les fournisseurs, les 

organisations nationales représentant les fournisseurs médicaux, les fabricants et Santé Canada 

ont mené à un renversement de la décision de cesser la vente du médicament plus tard au 

cours de cette année. L’atropine est ensuite réapparue sur le marché canadien. La vertéporfine 

Causes des pénuries de 
médicaments

Problèmes liés à 
l’offre

Problèmes liés à la 
demande

Problèmes 
réglementaires
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a fait l’objet d’une pénurie de deux ans, de 2020 à 2022, en raison de perturbations dans la 

fabrication du médicament.16 Le timolol a fait l’objet de pénuries répétées, alors que des 

entreprises ont connu des retards d’expédition et que d’autres ont dû faire face à des ruptures 

de stock en raison de la demande accrue pour ce médicament. D’octobre 2022 à avril 2023, il y 

a eu sept pénuries de niveau 3 de médicaments ophtalmiques : trois puissants stéroïdes 

ophtalmiques, deux miotiques pour soins intraoculaires, une solution saline équilibrée et un 

type de gouttes ophtalmiques pour cycloplégie.17 

La durée des pénuries varie. La plupart des pénuries sont temporaires, mais des pénuries 

permanentes peuvent survenir si un médicament cesse d’être fabriqué. Les gouvernements 

fédéral et provinciaux, les joueurs de la chaîne d’approvisionnement et les fournisseurs de soins 

de santé collaborent afin d’atténuer ou de minimiser l’impact des pénuries dans la mesure du 

possible.11 

En 2019, le Conseil des grands enjeux de la profession de la Société canadienne 

d’ophtalmologie (SCO) a créé une ébauche de LME pour l’ophtalmologie. En 2023, cette liste a 

fait l’objet d’une révision et d’une mise à jour dans son format actuel. Le rapport qui suit met 

en relief les médicaments qui, aux yeux de la SCO, sont importants afin d’offrir des soins 

oculovisuels optiques, médicaux et chirurgicaux à tous les Canadiens. Il respecte le format du 

modèle de liste de médicaments essentiels de l’OMS. La LME de la SCO indique quand les 

médicaments peuvent également figurer sur le modèle le plus récent de liste de médicaments 

essentiels de l’OMS,18 ce qui est indiqué dans la monographie du médicament de Santé Canada, 

cite les circonstances dans lesquelles les ophtalmologistes peuvent utiliser le médicament hors 

indication et indique quand les médicaments peuvent être considérés comme des solutions 

thérapeutiques de rechange les uns pour les autres. 

Ce document peut paraître encyclopédique par son volume. Pourtant, il ne dresse pas la liste de 

tous les médicaments utilisés par les ophtalmologistes. Par exemple, il ne mentionne pas les 

médicaments essentiels pour le diabète qui sont nécessaires pour contrôler la glycémie et par 

le fait même traiter la cause de la rétinopathie diabétique. Il ne dresse pas non plus la liste de 

tous les immunosuppresseurs que les ophtalmologistes utilisent conjointement avec leurs 

collègues médecins pour le traitement des inflammations oculaires et périoculaires. Il ne 

précise pas non plus tous les médicaments utilisés hors indication ou toutes les façons hors 

indication dont les médicaments sont utilisés par les ophtalmologistes pour traiter des maladies 

oculaires.  

Essentiellement, cette LME pour l’ophtalmologie au Canada est un point de départ pour une 

discussion. Elle donne la chance au lecteur de comprendre les médicaments qui jouent un rôle 

dans les soins ophtalmiques. Elle catalogue les médicaments prioritaires qui sont essentiels à 

des soins oculaires de qualité. Mais il ne s’agit pas d’une véritable LME; elle contient des 

redondances dans les cibles thérapeutiques. La liste serait encore affinée par un consensus 

d’experts dans le contexte canadien.  
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Les pénuries de médicaments peuvent mettre la vision et des vies en danger. La création d’une 

liste de médicaments essentiels constitue un préalable pour limiter les préjudices. D’autres 

mesures doivent également être prises en parallèle. Elles incluent la création de cadres pour 

orienter une sélection, des façons de faire et une utilisation optimales en lien avec les 

médicaments. Et la réussite d’une LME repose sur son adoption. Les systèmes de soins de santé 

et les organismes de réglementation doivent prioriser l’accès aux médicaments essentiels. Le 

présent document a pour but de fournir un ensemble fondamental de médicaments 

ophtalmiques hautement prioritaires utilisés actuellement au Canada, et il peut être adapté à 

une éventuelle LME canadienne.  

  



P a g e  | 8 

 

 

Références pour l’introduction 

1. The selection of essential drugs. Rapport d’un comité d’experts de l’OMS. Organisation 

mondiale de la Santé. Genève. 1977. Consulté le 23 mars 2023 à 

l’adresse https://apps.who.int/iris/bitstream/handle/10665/41272/WHO_TRS_615.pdf 

2. Piggott T, Nowak A, Brignardello-Petersen R et coll. Global status of essential medicine 

selection: a systematic comparison of national essential medicine lists with 

recommendations by WHO. BMJ Open. 2022;12(2):e053349. Publié le 10 février 2022 

3. Eom G, Grootendorst P, Duffin J. The case for an essential medicines list for Canada. JAMC. 

2016;188(17-18):E499-E503. 

4. Établissement du prix et coûts des médicaments d’ordonnance. Santé Canada. 

Gouvernement du Canada. Consulté le 1er mai 2023 à l’adresse : 

https://www.canada.ca/fr/sante-canada/services/systeme-soins-sante/produits-

pharmaceutiques/couts-prix.html 

5. Tadrous M, Graili P, Hayes KN, Neville HL, Houlihan J, Clement F, Guertin JR, Law MR, 

Gomes T. Canadian Trends in Estimated Pharmaceutical Drug Purchases and Projections: 

2023. Canadian Journal of Health Technologies. Volume 2, numéro 11. Novembre 2022 

6. Énoncé de position sur les pénuries de médicaments d’ordonnance au Canada. Association 

médicale canadienne. 2013 

7. Sirks MJ, van Dijk EHC, Rosenberg N, Hollak CEM, Aslanis S, Cheung CMG, Chowers I, Eandi 

CM, Freund KB, Holz FG, Kaiser PK, Lotery AJ, Ohno-Matsui K, Querques G, Subhi Y, 

Tadayoni R, Wykoff CC, Zur D, Diederen RMH, Boon CJF, Schlingemann RO. Clinical impact of 

the worldwide shortage of verteporfin (Visudyne®) on ophthalmic care. Acta Ophthalmol. 

2022 Nov;100(7):e1522-e1532. 

8. Coût de la perte de vision et de la cécité au Canada Conseil canadien des aveugles. Deloitte 

Access Economics. Mai 2021. 

9. Profil de l’industrie pharmaceutique. Gouvernement du Canada. Consulté le 18 mars 2023 à 

l’adresse https://ised-isde.canada.ca/site/industries-canadiennes-sciences-vie/fr/industries-

biopharmaceutique-pharmaceutique/profil-lindustrie-pharmaceutique.  

10. Pénuries de médicaments au Canada. Santé Canada. Gouvernement du Canada. Consulté le 

18 mars 2023 à l’adresse : https://www.canada.ca/fr/sante-canada/services/medicaments-

produits-sante/medicaments/penuries-medicaments.html. 

11. Shukar S, Zahoor F, Hayat K et coll. Drug Shortage: Causes, Impact, and Mitigation 

Strategies. Front Pharmacol. 2021;12:693426. Publié le 9 juillet 2021. 

12. Zhang W, Guh DP, Sun H et coll. Factors associated with drug shortages in Canada: a 

retrospective cohort study. CMAJ Open. 2020;8(3):E535-E544. Publié le 31 août 2020 

13. Rapports de disponibilité de produit et de pénurie ISOPTO HOMATROPINE 5 %. Pénuries de 

médicaments Canada. Santé Canada. Consulté le 18 mars 2023 à l’adresse : 

https://www.penuriesdemedicamentscanada.ca/drug/75668 

14. Homatropine. Base de données sur les produits pharmaceutiques. Santé Canada. Consulté 

le 18 mars 2023 à l’adresse : hhttps://health-products.canada.ca/dpd-

https://apps.who.int/iris/bitstream/handle/10665/41272/WHO_TRS_615.pdf
https://www.canada.ca/fr/sante-canada/services/systeme-soins-sante/produits-pharmaceutiques/couts-prix.html
https://www.canada.ca/fr/sante-canada/services/systeme-soins-sante/produits-pharmaceutiques/couts-prix.html
https://ised-isde.canada.ca/site/industries-canadiennes-sciences-vie/fr/industries-biopharmaceutique-pharmaceutique/profil-lindustrie-pharmaceutique
https://ised-isde.canada.ca/site/industries-canadiennes-sciences-vie/fr/industries-biopharmaceutique-pharmaceutique/profil-lindustrie-pharmaceutique
https://www.canada.ca/fr/sante-canada/services/medicaments-produits-sante/medicaments/penuries-medicaments.html
https://www.canada.ca/fr/sante-canada/services/medicaments-produits-sante/medicaments/penuries-medicaments.html
https://www.penuriesdemedicamentscanada.ca/drug/75668
https://health-products.canada.ca/dpd-bdpp/info?code=1886&lang=fre1


P a g e  | 9 

 

 

bdpp/info?code=1886&lang=fre et à l’adresse https://health-products.canada.ca/dpd-

bdpp/info?code=257&lang=fre 

15. Atropine. Historique de rapport sur un médicament. Pénuries de médicaments Canada. 

Santé Canada. Consulté le 18 mars 2023 à l’adresse : 

https://www.penuriesdemedicamentscanada.ca/history/43530?to=43529 

16. Rapport de pénurie de médicaments pour Visudyne. Pénuries de médicaments Canada. 

Santé Canada. Consulté le 18 mars 2023 à l’adresse : 

https://www.penuriesdemedicamentscanada.ca/shortage/123386 

17. Pénuries de médicaments de niveau 3. Santé Canada. Consulté à l’adresse : 

https://www.canada.ca/fr/sante-canada/services/medicaments-produits-

sante/medicaments/penuries-medicaments/penuries-niveau-3.html 

18. 22e (2021) modèle de liste des médicaments essentiels de l’Organisation mondiale de la 

Santé. Organisation mondiale de la Santé. Consulté le 9 mars 2023 à l’adresse : 

https://www.who.int/publications/i/item/WHO-MHP-HPS-EML-2021.02 

 

 

 

 

 

 

 

  

https://health-products.canada.ca/dpd-bdpp/info?code=1886&lang=fre1
https://health-products.canada.ca/dpd-bdpp/info?code=257&lang=fre
https://health-products.canada.ca/dpd-bdpp/info?code=257&lang=fre
https://www.penuriesdemedicamentscanada.ca/history/43530?to=43529
https://www.penuriesdemedicamentscanada.ca/shortage/123386
https://www.canada.ca/fr/sante-canada/services/medicaments-produits-sante/medicaments/penuries-medicaments/penuries-niveau-3.html#wb-auto-4
https://www.canada.ca/fr/sante-canada/services/medicaments-produits-sante/medicaments/penuries-medicaments/penuries-niveau-3.html#wb-auto-4
https://www.who.int/publications/i/item/WHO-MHP-HPS-EML-2021.02


P a g e  | 10 

 

 

Ophthalmic Essential Medication List for Canada 

Symbol legend: 

° Indicates agreement between this ophthalmic essential medication list and the World 

Health Organization’s 22nd model list of essential medicines, published in 2021. 

˟ Indicates that the WHO recommends this medication as a therapeutic alternative, but 

not as an essential medication itself. 

† Indicates that medications in this class could be considered therapeutic alternatives 

for one another. The presence of one would suffice in event of a shortage. 

1. ANESTHETICS, PREOPERATIVE MEDICINE, AND MEDICAL GASES 

1.1. Injectable local anesthetics 

°†Bupivacaine Injection: 0.25%, 0.5% (hydrochloride) in vial 

On label: Local or regional anesthesia 

°†Lidocaine Injection: 1%, 2% (hydrochloride) in vial 
Topical forms: 2% to 4% (hydrochloride) 

On label: Local or reginal anesthesia 

°Lidocaine + epinephrine (adrenaline) Injection: 1%, 2% (hydrochloride or sulfate) + 
epinephrine 1:200,000 in vial 

On label: Local or regional anesthesia 

2. ANTI-INFECTIVE MEDICINES 

2.1 Antibiotics 

2.1.1 Antibiotics: Access group  
Per WHO EML 2021: “Antibiotics that have activity against a wide range of commonly 
encountered susceptible pathogens while also showing lower resistance.” 

°Amikacin Injection: 250mg/mL (as sulfate) in 2mL vial 

On label: short-term treatment of serious 
infections due to susceptible strains of 
Pseudomonas species, Escherichia coli, Proteus 
species, Klebsiella - Enterobacter - Serratia 
species, Providencia species, Salmonella species, 
Citrobacter species and Staphylococcus aureus. 
Off label: Compounded into topical drops 
Historical note: Previously used for intravitreally 
for endophthalmitis.  
Results of the Endophthalmitis Vitrectomy Study. 
A randomized trial of immediate vitrectomy and 
of intravenous antibiotics for the treatment of 
postoperative bacterial endophthalmitis. 
Endophthalmitis Vitrectomy Study Group. Arch 
Ophthalmol. 1995 Dec;113(12):1479-96  
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Current note: Following reports of retinal toxicity 
when injected intravitreally, it has been 
abandoned for safer intravitreal antibiotics. 
Jackson TL, Williamson TH. Amikacin retinal 
toxicity. Br J Ophthalmol. 1999 Oct;83(10):1199-
200. 

°Amoxicillin + clavulanic acid Tablet: 250mg (as trihydrate) + 125mg (as 
potassium salt), 500mg (as trihydrate) + 125mg 
(as potassium salt), 875 mg (as trihydrate) + 
125mg (as potassium salt) 

On label: Treatment of infections: Sinusitis when 
caused by β-lactamase producing strains of H. 
influenzae or Moraxella (Branhamella) 
catarrhalis. Skin and Soft Tissue Infections when 
caused by β-lactamase producing strains of S. 
aureus 

°Cephalexin Powder for oral liquid: 125mg/5mL; 250mg/5mL 
(anhydrous) 
Solid oral dosage form: 250mg; 500mg (as 
monohydrate) 

On label: Treatment of bacterial infections of the 
respiratory tract, bones and joints, skin and soft 
tissue when the infection is caused by 
susceptible organisms 

°Cefazolin Powder for injection: 1g (as sodium salt) in vial 

On label: Treatment of bacterial infections of the 
respiratory tract, skin and soft tissues, bone and 
joints, septicemia. Perioperative (preoperative, 
intraoperative, and postoperative) prophylaxis 
during potentially contaminated surgery and in 
patients in whom infection would pose a serious 
risk. 

°Clindamycin Capsule: 150mg (as hydrochloride) 
Oral liquid: 75mg/5mL 9as palmitate) 

On Label: Treatment of bacterial infections from 
sensitive anaerobic bacteria; serious infections 
due to sensitive gram-positive aerobic organisms 
when the patient is intolerant of, or the 
organism is resistant to, other antibiotics; the 
treatment of Pneumocystis jiroveci pneumonia in 
patients with AIDS; prophylaxis against alpha-
hemolytic (viridans group) streptococci before 
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dental, oral and upper respiratory tract surgery 
in patients with susceptible conditions. 

°Doxycycline Solid oral dosage form: 50mg; 100mg (as hyclate) 
*Use in children <8 years only for life threatening 
infections when no alternative exists 

On label: Skin and soft tissue infections caused 
by susceptible strains.  
Off label: Meibomian Gland-Related Ocular 
Surface Disease (Level II evidence) 
Wladis EJ, Bradley EA, Bilyk JR, Yen MT, Mawn 
LA. Oral Antibiotics for Meibomian Gland-Related 
Ocular Surface Disease: A Report by the 
American Academy of Ophthalmology. 
Ophthalmology. 2016 Mar;123(3):492-6 
 
Vernhardsdottir RR, Magno MS, Hynnekleiv L, 
Lagali N, Dartt DA, Vehof J, Jackson CJ, Utheim 
TP. Antibiotic treatment for dry eye disease 
related to meibomian gland dysfunction and 
blepharitis - A review. Ocul Surf. 2022 
Oct;26:211-221 

°Metronidazole Injection: 500mg in 100mL vial 
Oral liquid: 200mg/5mL (as benzoate) 
Suppository: 500mg; 1g 
Tablet: 200mg to 500mg 

Off label: In the treatment of serious anaerobic 
infections including orbital cellulitis [used 
50mg/kg/day divided each 6-8 hour in pediatrics 
or 500mg IV each 6-8 hour in adults in 
combination Ceftriaxone and Vancomycin] for 
patients allergic to penicillin but able to tolerate 
cephalosporins. 
Stimes GT, Girotto JE. Applying 
Pharmacodynamics and Antimicrobial 
Stewardship to Pediatric Preseptal and Orbital 
Cellulitis. Paediatr Drugs. 2019 Dec;21(6):427-
438. 

°Sulfamethoxazole + trimethoprim Injection: 80mg +16mg/mL in 5mL ampoule; 
80mg + 16mg/mL in 10mL ampoule 
Oral liquid: 200mg + 40mg/5mL 
Tablet: 100mg + 20mg; 400mg + 80mg; 800mg + 
160mg 
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On label: In the treatment of bacterial infections 
from susceptible gram-positive and gram-
negative organisms. 
Off label:  
-In the treatment of acute vision threatening 
toxoplasma retinochoiritis [used 800mg/160mg 
tablet twice daily with or without clindamycin 
and prednisone as an equivalent alternative to 
first line therapy of pyrimethamine, folinic acid, 
sulfadizazine and prednisone]  
Soheilian M, Sadoughi MM, Ghajarnia M, et al. 
Prospective randomized trial of 
trimethoprim/sulfamethoxazole versus 
pyrimethamine and sulfadiazine in the treatment 
of ocular toxoplasmosis. Ophthalmology. 
2005;112(11):1876-1882 
-Chronic recurrent toxoplasma retinochoiroiditis 
[used 800mg/160mg tablet once each 3 days] 
(Level II evidence) 
Kim SJ, Scott IU, Brown GC, Brown MM, Ho AC, Ip 
MS, Recchia FM. Interventions for toxoplasma 
retinochoroiditis: a report by the American 
Academy of Ophthalmology. Ophthalmology. 
2013 Feb;120(2):371-8 

2.1.2. Antibiotics: Watch group  
Per WHO EML 2021: “Antibiotics that have higher resistance potential… These 
medicines should be prioritized a key targets of stewardship programs and 
monitoring” 

°Azithromycin Capsule: 250mg; 500mg (anhydrous) 
Oral liquid: 200mg/5mL 

On label: In the treatment of mild to moderate 
bacterial infections caused by susceptible 
organisms including uncomplicated skin 
infections; sexually transmitted infections due to 
Chlamydia trachomatis or Neisseria gonorrhea 

°Ceftriaxone Powder for injection: 250mg; 1g; 2g (as sodium) 
in vial 
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On label: In the treatment of bacterial infections 
when caused by susceptible strains in the setting 
of bacterial septicemia, skin and skin structure 
infections, bone and joint infections, 
uncomplicated gonorrhea. 
Off label:  
-Indicated by WHO as a first-choice systemic 
therapy for treatment in endophthalmitis. 
However, when available, other drugs such as 
meropenem, linezolid and moxifloxacin have 
better vitreous:serum penetration ratios. 
Brockhaus L, Goldblum D, Eggenschwiler L, 
Zimmerli S, Marzolini C. Revisiting systemic 
treatment of bacterial endophthalmitis: a review 
of intravitreal penetration of systemic antibiotics. 
Clin Microbiol Infect. 2019 Nov;25(11):1364-
1369. 
-Orbital cellulitis [used 75/kg/day each 24 hours 
in pediatrics or 1-2g each 12-24 hours in adults in 
combination Metronidazole and Vancomycin] for 
patients allergic to penicillin but able to tolerate 
cephalosporins. 
Stimes GT, Girotto JE. Applying 
Pharmacodynamics and Antimicrobial 
Stewardship to Pediatric Preseptal and Orbital 
Cellulitis. Paediatr Drugs. 2019 Dec;21(6):427-
438. 

°Piperacillin + tazobactam Powder for injection: 2g (as sodium) + 250mg (as 
sodium); 4g (as sodium) + 500mg (as sodium) 

On label: In the treatment of bacterial infections 
caused by susceptible strains in the setting of 
bacterial skin and skin structure infections. 

°Vancomycin Capsule: 125mg; 250mg (as hydrochloride) 

On label:  
-In the treatment of severe or life-threatening 
staphylococcal infections in patients who cannot 
receive or have failed to respond to penicillin, or 
cephalosporins, or who have infections with 
staphylococci resistant to other antibiotics 
including methicillin.  
-Orbital cellulitis [used 60mg/kg/day divided 
every 6-8 hours in pediatrics or 15mg/kg each 
12-24 hours in adults with renal adjustment in 
combination with Ceftriaxone and Vancomycin] 
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for patients allergic to penicillin but able to 
tolerate cephalopsorins 
Stimes GT, Girotto JE. Applying 
Pharmacodynamics and Antimicrobial 
Stewardship to Pediatric Preseptal and Orbital 
Cellulitis. Paediatr Drugs. 2019 Dec;21(6):427-
438. 
Off label: Endophthalmitis [used as intravitreal 
injection (0.1mg/0.1cc) in combination with 
intravitreal Ceftazidime (2.25mg/0.1mL)] 
Relhan N, Forster RK, Flynn HW Jr. 
Endophthalmitis: Then and Now. Am J 
Ophthalmol. 2018 Mar;187:xx-xxvii. 

2.1.3. Antibiotics: Complementary list 
Per WHO EML 2021: “For priority diseases, for which specialized diagnostic or 
monitoring facilities, and/or specialist medical care, and/or specialist training are 
needed.” 

°Ceftazidime Powder for injection: 250mg; 1g (as 
pentahydrate) in vial 

On label: In the treatment of bacterial infections 
caused by susceptible organisms in the setting of 
skin structure infections, bacteremia, and bone 
infections. 
Off Label: Endophthalmitis [used as intravitreal 
injection (2.25mg/0.1mL) in combination with 
intravitreal vancomycin (0.1mg/0.1cc)] 
Relhan N, Forster RK, Flynn HW Jr. 
Endophthalmitis: Then and Now. Am J 
Ophthalmol. 2018 Mar;187:xx-xxvii. 

2.2 Antifungal medicines 

°Amphotericin B Powder for injection: 50mg (as sodium 
deoxycholate or liposomal complex) in vial 

On label: In the empirical therapy for presumed 
fungal infections in febrile, neutropenic patients. 
In the treatment of systemic or disseminated 
infections due to susceptible organisms in 
patients who are refractory to or intolerant to 
conventional therapy or in renally impaired 
patients.  
Off label:  
-Fungal keratitis (reconstituted into 0.15% eye 
drop) 
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Sharma N, Bagga B, Singhal D, Nagpal R, Kate A, 
Saluja G, Maharana PK. Fungal keratitis: A 
review of clinical presentations, treatment 
strategies and outcomes. Ocul Surf. 2022 
Apr;24:22-30. 
-Candida retinitis / uveitis / endophthalmitis  
Essman TF, Flynn HW Jr, Smiddy WE, Brod RD, 
Murray TG, Davis JL, Rubsamen PE. Treatment 
outcomes in a 10-year study of endogenous 
fungal endophthalmitis. Ophthalmic Surg Lasers. 
1997 Mar;28(3):185-94. [alternatives include 
voriconazole or caspofungin] 
Breit SM, Hariprasad SM, Mieler WF, Shah GK, 
Mills MD, Grand MG. Management of 
endogenous fungal endophthalmitis with 
voriconazole and caspofungin. Am J Ophthalmol. 
2005 Jan;139(1):135-40. 

°Fluconazole Capsule: 50mg 
Injection: 2mg/mL in vial 
Oral liquid: 50mg/5mL 

Off label: Candida retinitis / uveitis / 
endophthalmitis [therapeutic alternatives 
include voriconazole or caspofungin] 
Silva RA, Sridhar J, Miller D, Wykoff CC, Flynn HW 
Jr. Exogenous fungal endophthalmitis: an 
analysis of isolates and susceptibilities to 
antifungal agents over a 20-year period (1990-
2010). Am J Ophthalmol. 2015 Feb;159(2):257-
64.e1. doi: 10.1016/j.ajo.2014.10.027. 

°Itraconazole Capsule: 100mg 
Oral liquid: 10mg/mL 

Off label: Acanthamoeba keratitis [oral route. 
Alternatives include ketoconazole or 
voriconazole. Used in combination with 
polyhexamehtylene biguanide or chlorhexidine 
eye drops]  
Ishibashi Y, Matsumoto Y, Kabata T, Watanabe 
R, Hommura S, Yasuraoka K, Ishii K. Oral 
itraconazole and topical miconazole with 
debridement for Acanthamoeba keratitis. Am J 
Ophthalmol. 1990 Feb 15;109(2):121-6. 

°Voriconazole Tablet: 50mg; 200mg 
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Powder for injection: 200mg in vial 
Powder for oral liquid: 40mg/mL 

On label: Treatment of candidemia in non-
neutropenic patients. 
Off label: 
-Fungal keratitis [oral and topical reconstituted 
eyedrop route. Topical alternatives include 
natamycin.] 
McDonald EM, Ram FS, Patel DV, McGhee CN. 
Effectiveness of Topical Antifungal Drugs in the 
Management of Fungal Keratitis: A Systematic 
Review and Meta-analysis of Randomized 
Controlled Trials. Asia Pac J Ophthalmol (Phila). 
2014 Jan-Feb;3(1):41-7. 
-Acanthamoeba keratitis [topical and oral routes. 
Oral alternatives include itraconazole. Used in 
combination with polyhexamehtylene biguanide 
or chlorhexidine eye drops]  
Kaufman AR, Tu EY. Advances in the 
management of Acanthamoeba keratitis: A 
review of the literature and synthesized 
algorithmic approach. Ocul Surf. 2022 Jul;25:26-
36. 

2.3 Antiviral medicines 

2.3.1 Antiherpes medicines 

°†Acyclovir 
Therapeutic alternatives: °Valacyclovir, 
famciclovir 

Oral liquid: 200mg/5mL 
Powder for injection: 250mg (as sodium salt) in 
vial 
Tablet: 200mg 

On label: Acute treatment of herpes zoster 
(shingles) and varicella (chickenpox) 
Off label: 
-Treatment of, and reducing risk of recurrent, 
herpes simplex virus keratitis 
White ML, Chodosh J. Reviewed and endorsed by 
the Ocular Microbiology and Immunology group. 
Herpes Simplex virus Keratitis: A Treatment 
Guideline -2014. American Academy of 
Ophthalmology 
-Reducing the risk of recurrent HSV in patients 
having undergone recent corneal graft 
Bhatt UK, Abdul Karim MN, Prydal JI, Maharajan 
SV, Fares U. Oral antivirals for preventing 
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recurrent herpes simplex keratitis in people with 
corneal grafts. Cochrane Database Syst Rev. 
2016 Nov 30;11(11):CD007824. 

†Valacyclovir 
˟ Alternative to acyclovir 

Tablet: 500mg, 1000mg 

On label: Treatment of herpes zoster (shingles), 
treatment of cold sores. 
Off label: Treatment of, and reducing risk of 
recurrent, herpes simplex virus keratitis. 
White ML, Chodosh J. Reviewed and endorsed by 
the Ocular Microbiology and Immunology group. 
Herpes Simplex virus Keratitis: A Treatment 
Guideline -2014. American Academy of 
Ophthalmology 

2.3.2 Antivirals for treatment of CMV retinitis 

°†Valganciclovir Tablet: 450mg 
 

On label: CMV retinitis in AIDS 

†Ganciclovir 
 

Powder: 500mg/vial 
 

On label: CMV retinitis in AIDS 

†Foscarnet sodium Solution: 24mg/mL 
 

On label: CMV retinitis in AIDS 

2.4. Antiprotozomal medicines 

2.4.1 Antitoxoplasmosis medicines 

°Pyrimethamine Tablet: 25mg 

On label: Treatment of toxoplasmosis when used 
conjointly with a sulfonamide given synergism 
exists in this combination. 
*Note: Not available in Canada for humans 

2.5. Antileprosy medicine 

°Dapsone Tablet: 100mg 

Off label: Treatment of ocular findings of mild to 
modest mucous membrane pemphigoid in 
patients who are not glucose-6-phosphate 
dehydrogenase (G6PD) deficient. 
Kirtschig G, Murrell D, Wojnarowska F, Khumalo 
N. Interventions for mucous membrane 
pemphigoid and epidermolysis bullosa acquisita. 
Cochrane Database Syst Rev. 
2003;2003(1):CD004056. 

3. IMMUNOMODULATORS AND ANTINEOPLASTICS 

3.1 Immunomodulators for non-malignant disease 
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°Adalimumab 
*Including quality-assured biosimilars 
 
Therapeutic alternatives:  
°Infliximab (Norcia LF, Kiappe OP, Jorge 
EC. Biological Therapy in Noninfectious 
Pediatric Uveitis: A Systematic Review. 
Clin Ophthalmol. 2021 Sep 7;15:3765-
3776) 
°Golimumab (as per WHO 2021) 
 

Injection: 40mg/0.8mL; 40mg/0.4mL 

On label: Treatment of non-infectious adult and 
pediatric uveitis with inadequate response to 
corticosteroids, as corticosteroid sparing 
treatment in corticosteroid-dependent patients, 
or when conventional therapy is inappropriate.  
Jaffe GJ, Dick AD, Brézin AP, Nguyen QD, Thorne 
JE, Kestelyn P, Barisani-Asenbauer T, Franco P, 
Heiligenhaus A, Scales D, Chu DS, Camez A, 
Kwatra NV, Song AP, Kron M, Tari S, Suhler EB. 
Adalimumab in Patients with Active 
Noninfectious Uveitis. N Engl J Med. 2016 Sep 
8;375(10):932-43. 

°Azathioprine Powder for injection: 100mg (as sodium salt) in 
vial 
Tablet (scored): 50mg 

Off label: Non-biologic treatment of non-
infectious uveitis and periocular inflammation 
with inadequate response to corticosteroids, as 
corticosteroid sparing treatment in 
corticosteroid-dependent patients, or when 
conventional therapy is inappropriate. 
Edwards Mayhew RG, Li T, McCann P, Leslie L, 
Strong Caldwell A, Palestine AG. Non-biologic, 
steroid-sparing therapies for non-infectious 
intermediate, posterior, and panuveitis in adults. 
Cochrane Database Syst Rev. 
2022;10(10):CD014831. Published 2022 Oct 31 

Golimumab 
˟ Alternative to adalimumab 

Subcutaneous injection: 50mg/0.5mL; 
100mg/1.0mL 
Intravenous influsion: 50mg/4.0mL 

Off label: Non-infectious intraocular 
inflammation that is recalcitration to other 
treatment. 
Jin Y, Lu S, Lin Y, Mou X. The efficacy and safety 
of TNF inhibitor (golimumab) as salvage 
treatment in patients with refractory 
noninfectious uveitis. Inflammopharmacology. 
2022 Aug;30(4):1363-1368 

3.2 Antineoplastics and supportive medicines 

3.2.1 Cytotoxic medicines 

°Methotrexate Powder for injection: 50mg in vial 
Tablet: 2.5mg (as sodium salt) 
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Off label:  
-Non-biologic treatment of non-infectious uveitis 
with inadequate response to corticosteroids, as 
corticosteroid sparing treatment in 
corticosteroid-dependent patients, or when 
conventional therapy is inappropriate. 
Edwards Mayhew RG, Li T, McCann P, Leslie L, 
Strong Caldwell A, Palestine AG. Non-biologic, 
steroid-sparing therapies for non-infectious 
intermediate, posterior, and panuveitis in adults. 
Cochrane Database Syst Rev. 
2022;10(10):CD014831. Published 2022 Oct 31 
-Non-biologic treatment of non-infectious 
periocular inflammation with inadequate 
response to corticosteroids, as corticosteroid 
sparing treatment in corticosteroid-dependent 
patients, or when conventional therapy is 
inappropriate. 
Smith JR, Rosenbaum JT. A role for methotrexate 
in the management of non-infectious orbital 
inflammatory disease. Br J Ophthalmol. 2001 
Oct;85(10):1220-4. 
-Intravitreal injection for intraocular tumors, 
proliferative vitreoretinopathy, uveitis, and 
epithelial downgrowth. 
Hasan N, Chawla R, Shaikh N, Kandasamy S, 
Azad SV, Sundar MD. A comprehensive review of 
intravitreal immunosuppressants and biologicals 
used in ophthalmology. Ther Adv Ophthalmol. 
2022 May 18;14:25158414221097418 
Abdi F, Mohammadi SS, Falavarjani KG. 
Intravitreal Methotrexate. J Ophthalmic Vis Res. 
2021 Oct 25;16(4):657-669.  

3.2.2 Targeted therapies 

°Rituximab Injection (intravenous): 100mg/10mL in 10mL 
vial; 500mg/50mL in 50mL vial 

On label: Treatment of Non-Hodgkin’s 
lymphoma, chronic lymphocytic leukemia, 
granulomatosis with polyangiitis, microscopic 
polyangiitis 
Off label: 
- Non-biologic treatment of non-infectious 
uveitis with inadequate response to 
corticosteroids, as corticosteroid sparing 
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treatment in corticosteroid-dependent patients, 
or when conventional therapy is inappropriate. 
Angeles-Han ST, Lo MS, Henderson LA, Lerman 
MA, Abramson L, Cooper AM, Parsa MF, Zemel 
LS, Ronis T, Beukelman T, Cox E, Sen HN, Holland 
GN, Brunner HI, Lasky A, Rabinovich CE; Juvenile 
Idiopathic Arthritis Disease-Specific and Uveitis 
Subcommittee of the Childhood Arthritis 
Rheumatology and Research Alliance. Childhood 
Arthritis and Rheumatology Research Alliance 
Consensus Treatment Plans for Juvenile 
Idiopathic Arthritis-Associated and Idiopathic 
Chronic Anterior Uveitis. Arthritis Care Res 
(Hoboken). 2019 Apr;71(4):482-491 
-Treatment of non-infectious periocular 
inflammation with inadequate response to 
corticosteroids, as corticosteroid sparing 
treatment in corticosteroid-dependent patients, 
or when conventional therapy is inappropriate. 
Ng CC, Sy A, Cunningham ET Jr. Rituximab for 
treatment of non-infectious and non-malignant 
orbital inflammatory disease. J Ophthalmic 
Inflamm Infect. 2021 Aug 27;11(1):24. 

4. CARDIOVASCULAR MEDICINES 

4.1 Thrombolytic medicines 

°†Alteplase 
 

Powder for injection: 10mg; 20mg; 50mg in vial 

Off label: Moderate evidence in the treatment of 
acute non-arteritic central retinal artery 
occlusion.  
Mac Grory B, Schrag M, Biousse V, Furie KL, 
Gerhard-Herman M, Lavin PJ, Sobrin L, 
Tjoumakaris SI, Weyand CM, Yaghi S; American 
Heart Association Stroke Council; Council on 
Arteriosclerosis, Thrombosis and Vascular 
Biology; Council on Hypertension; and Council on 
Peripheral Vascular Disease. Management of 
Central Retinal Artery Occlusion: A Scientific 
Statement From the American Heart Association. 
Stroke. 2021 Jun;52(6):e282-e294. 

°†Streptokinase 
 

Powder for injection: 1.5 million IU in vial 

Off label: Moderate evidence in the treatment of 
acute non-arteritic central retinal artery 
occlusion.  
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Mac Grory B, Schrag M, Biousse V, Furie KL, 
Gerhard-Herman M, Lavin PJ, Sobrin L, 
Tjoumakaris SI, Weyand CM, Yaghi S; American 
Heart Association Stroke Council; Council on 
Arteriosclerosis, Thrombosis and Vascular 
Biology; Council on Hypertension; and Council on 
Peripheral Vascular Disease. Management of 
Central Retinal Artery Occlusion: A Scientific 
Statement From the American Heart Association. 
Stroke. 2021 Jun;52(6):e282-e294. 

5. ANTI-INFLAMMATORY MEDICINES  

5.1 Systemic steroids 

°Dexamethasone Injection: 4mg/mL (as disodium phosphate salt) 
in 1mL ampoule 
Oral liquid: 2mg/5mL 
Tablet 2mg; 4mg 

On label: Sympathetic ophthalmia, temporal 
arteritis, uveitis, and ocular inflammatory 
conditions unresponsive to topical 
corticosteroids.  

°Methylprednisolone Injection: 40mg/mL (as sodium succinate) 1 mL 
single-dose vial and 5mL multi-dose vials; 
80mg/mL (as sodium succinate) in 1mL single 
dose vial 

Off label: 
-Active thyroid eye disease 
Bartalena L, Kahaly GJ, Baldeschi L, et al. The 
2021 European Group on Graves' orbitopathy 
(EUGOGO) clinical practice guidelines for the 
medical management of Graves' orbitopathy. Eur 
J Endocrinol. 2021;185(4):G43-G67. 
-Optic neuritis 
Beck RW, Cleary PA, Anderson MM Jr, et al. A 
randomized, controlled trial of corticosteroids in 
the treatment of acute optic neuritis. The Optic 
Neuritis Study Group. N Engl J Med. 
1992;326(9):581-588. 

Prednisone 
˟ Alternative to prednisolone 

Tablet: 5mg, 50mg 

On label: Rheumatic disorders; Psoriatic arthritis; 
giant cell arteritis; dermatologic disease; allergic 
states; respiratory disease including sarcoidosis; 
ophthalmic diseases including allergic 
conjunctivitis, keratitis, allergic corneal marginal 
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ulcers, herpes zoster ophthalmicus, iritis and 
iridocyclitis, chorioretinitis, anterior segment 
inflammation, diffuse posterior uveitis and 
choroiditis, optic neuritis, sympathetic 
ophthalmia. 

5.2 Topical (dermatologic) anti-inflammatories 

°Hydrocortisone Cream or ointment: 0.5%, 1%, 2.5% (acetate) 

On label: Topical therapy of corticosteroid 
responsive dermatoses for a maximum duration 
of 4 weeks, where an anti-inflammatory and 
antipruritic activity is required in the topical 
management of these conditions. 

°Tacrolimus Cream: 0.03%, 0.1% 

On label: 0.03% and 0.1% for adults and only 
0.03% for children aged 2 to 15 years is indicated 
as a second-line therapy for short and long-term 
intermittent treatment of moderate to severe 
atopic dermatitis in non-immunocompromised 
patients, in whom the use of conventional 
therapies are deemed inadvisable because of 
potential risks, or who are not adequately 
responsive to or intolerant of conventional 
therapies 

6. ANTIMETABOLITE 

°Fluorouracil Ointment: 5% 

On label: Topical treatment of premalignant 
keratoses and superficial basal cell carcinoma. 
 
Off label: Compounded 
(http://www.bccancer.bc.ca/drug-database-
site/Drug%20Index/Fluorouracil_monograph.pdf) 
eye drops for the treatment of: 
-Topical medial treatment of ocular surface 
squamous neoplasia (therapeutic alternative: 
interferon alfa-2b, MMC) 
Venkateswaran N, Mercado C, Galor A, Karp CL. 
Comparison of Topical 5-Fluorouracil and 
Interferon Alfa-2b as Primary Treatment 
Modalities for Ocular Surface Squamous 
Neoplasia. Am J Ophthalmol. 2019 Mar;199:216-
222. 
-Surgical adjunct in glaucoma trabeculectomy 
surgery (therapeutic alternative: MMC) 
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Lin ZJ, Li Y, Cheng JW, Lu XH. Intraoperative 
mitomycin C versus intraoperative 5-fluorouracil 
for trabeculectomy: a systematic review and 
meta-analysis. J Ocul Pharmacol Ther. 2012 
Apr;28(2):166-73. 
-Adjunct to bleb needling after glaucoma surgical 
procedures (therapeutic alternative: MMC) 
Halili A, Kessel L, Subhi Y, Bach-Holm D. Needling 
after trabeculectomy - does augmentation by 
anti-metabolites provide better outcomes and is 
Mitomycin C better than 5-Fluoruracil? A 
systematic review with network meta-analyses. 
Acta Ophthalmol. 2020 Nov;98(7):643-653. 
-Surgical adjunct in pterygium surgery 
Lee BWH, Sidhu AS, Francis IC, Coroneo MT. 5-
Fluorouracil in primary, impending recurrent and 
recurrent pterygium: Systematic review of the 
efficacy and safety of a surgical adjuvant and 
intralesional antimetabolite. Ocul Surf. 2022 
Oct;26:128-141. 
-Management of hypertrophic scars 
Choi C, Mukovozov I, Jazdarehee A, Rai R, 
Sachdeva M, Shunmugam M, Zaslavsky K, Byun 
S, Barankin B. Management of hypertrophic scars 
in adults: A systematic review and meta-analysis. 
Australas J Dermatol. 2022 May;63(2):172-189. 
Bui AD, Grob SR, Tao JP. 5-Fluorouracil 
Management of Oculofacial Scars: A Systematic 
Literature Review. Ophthalmic Plast Reconstr 
Surg. 2020 May/Jun;36(3):222-230. 

Imiquimod Ointment: 5% 

On label: Topical treatment of clinically typical, 
nonhyperkeratotic, nonhypertrophic actinic 
keratosis on face or balding scalp; topical 
treatment of biopsy-confirmed, primary 
superficial basal cell carcinoma on trunk, neck or 
extremities excluding hands and feet 

Mitomycin Vial: 20mg per vial 

Off label: 
-Topical medical treatment, alone or in 
conjunction with surgery, of ocular surface 
squamous neoplasia (therapeutic alternatives 
with fewer side effects: interferon alfa, 5-FU) 
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Kozma K, Dömötör ZR, Csutak A, Szabó L, Hegyi 
P, Erőss B, Helyes Z, Molnár Z, Dembrovszky F, 
Szalai E. Topical pharmacotherapy for ocular 
surface squamous neoplasia: systematic review 
and meta-analysis. Sci Rep. 2022 Aug 
20;12(1):14221. 
-Prevention of corneal haze in photorefractive 
keratectomy 
Chang YM, Liang CM, Weng TH, Chien KH, Lee 
CH. Mitomycin C for the prevention of corneal 
haze in photorefractive keratectomy: a meta-
analysis and trial sequential analysis. Acta 
Ophthalmol. 2021 Sep;99(6):652-662.  
-Surgical adjunct in dacryocystorhinotomy 
Phelps PO, Abariga SA, Cowling BJ, Selva D, 
Marcet MM. Antimetabolites as an adjunct to 
dacryocystorhinostomy for nasolacrimal duct 
obstruction. Cochrane Database Syst Rev. 2020 
Apr 7;4(4):CD012309.  
-Surgical adjunct in glaucoma trabeculectomy 
surgery (therapeutic alternative: 5-FU) 
Lin ZJ, Li Y, Cheng JW, Lu XH. Intraoperative 
mitomycin C versus intraoperative 5-fluorouracil 
for trabeculectomy: a systematic review and 
meta-analysis. J Ocul Pharmacol Ther. 2012 
Apr;28(2):166-73. 
-Adjunct to bleb needling after glaucoma surgical 
procedures (therapeutic alternative: 5-FU) 
Halili A, Kessel L, Subhi Y, Bach-Holm D. Needling 
after trabeculectomy - does augmentation by 
anti-metabolites provide better outcomes and is 
Mitomycin C better than 5-Fluoruracil? A 
systematic review with network meta-analyses. 
Acta Ophthalmol. 2020 Nov;98(7):643-653. 
-Surgical adjunct in pterygium surgery 
Fonseca EC, Rocha EM, Arruda GV. Comparison 
among adjuvant treatments for primary 
pterygium: a network meta-analysis. Br J 
Ophthalmol. 2018 Jun;102(6):748-756 

°Interferon alfa-2b 
 
ᶲNot marketed in Canada. Global supply 
was discontinued for business reasons by 
Merck in 2021. 

Vial or prefilled syringe: 
80 micrograms, 100 micrograms (peginterferon 
alfa-2b) 

Off label:  
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-Topical medical treatment, alone or in 
conjunction with surgery, of ocular surface 
squamous neoplasia (therapeutic alternatives 
with fewer side effects: interferon alfa, 5-FU) 
Kozma K, Dömötör ZR, Csutak A, Szabó L, Hegyi 
P, Erőss B, Helyes Z, Molnár Z, Dembrovszky F, 
Szalai E. Topical pharmacotherapy for ocular 
surface squamous neoplasia: systematic review 
and meta-analysis. Sci Rep. 2022 Aug 
20;12(1):14221. 
-Surgical adjunct in treatment of primary 
acquired melanosis or conjunctival melanoma 
Cid-Bertomeu P, Huerva V. Use of interferon 
alpha 2b to manage conjunctival primary 
acquired melanosis and conjunctival melanoma. 
Surv Ophthalmol. 2022 Sep-Oct;67(5):1391-1404. 

7. DIAGNOSTIC AGENTS 

7.1 Ophthalmic surface agents 

°Fluorescein Eye drop: 2% 
Strips: 1mg 

On label: Ophthalmic disclosing agent 

7.2 Ophthalmic angiography media 

Fluorescein Solution: 10% (50mg/mL) 

On label: Diagnostic fluorescein angiography, 
angioscopy of the fundus and of the iris 
vasculature 

Indocyanine green Powder: 25mg (lyophilized) 

On label: Ophthalmic angiography  

8. ANTISEPTICS AND DISINFECTANTS 

8.1 Antiseptics 

°Chlorhexidine Solution: 5% 

On label: Surgical hand scrub, healthcare 
personnel handwash, skin wound and general 
skin cleansing. 
Off label:  
-Compounded (0.02-0.2%) for topical treatment 
of acanthamoeba keratitis 
Seal D. Treatment of Acanthamoeba keratitis. 
Expert Rev Anti Infect Ther. 2003 Aug;1(2):205-8. 
doi: 10.1586/14787210.1.2.205 
-Substitute for povidone-iodine in cleaning 
ocular surface 
Kanclerz P, Myers WG. Potential substitutes for 
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povidone-iodine in ocular surgery. Eye (Lond). 
2021 Oct;35(10):2657-2659. 

°Povidone iodine Solution: 10% (equivalent to 1% available iodine) 

On label: Preoperative skin parathion of the 
operative site, disinfection of wounds, skin, 
genital or oropharyngeal mucosa, anti-infective 
prophylaxis during hospital and office 
procedures. 
Off label: Topical ocular cleaning prior to 
intraocular manipulation 
Speaker MG, Menikoff JA. Prophylaxis of 
endophthalmitis with topical povidone-iodine. 
Ophthalmology. 1991 Dec;98(12):1769-75. 

8.2 Disinfectants  

°Alcohol based hand rub Solution: containing ethanol 80% 
volume/volume 
Solution: Containing isopropyl alcohol 75% 
volume/volume 

On label: Antiseptic skin cleanser 

9. MUSCLE RELAXANTS (PERIPHERALLY-ACTING) AND CHOLINESTERASE INHIBITORS 

°Pyridostigmine Injection: 1mg in 1mL ampoule 
Tablet: 60mg, 180mg (bromide) 

On label: Symptomatic treatment of myasthenia 
gravis 

Botulinum toxin OnabotulinumtoxinA 

On label: Blepharospasm; Strabismus 

10. OPHTHALMOLOGICAL PREPARATIONS 

10.1 Anti-infective agents 

10.1.1 Anti-bacterial topical agents 

Class: Low potency gram-negative 
antibacterial 

Polymyxin B  Eye drops: 10 000 
units/mL 

 On label: In the treatment of bacterial infections 
of the ocular surface when caused by susceptible 
strains. 

Class: °High potency gram-negative 
antibacterial 

°Ciprofloxacin Eye drop: 0.3% 
Ointment: 0.3% 

On label: In the treatment of bacterial corneal 
ulcers and conjunctivitis when caused by 
susceptible strains. 

°Tobramycin 
Therapeutic alternative 
(ophthalmic forms not 

Eye drops: 0.3% 
Ointment: 0.1%, 0.3% 



P a g e  | 28 

 

 

currently available in 
Canada): °Gentamycin 

On label: In the treatment of external infections 
of the eye and its adnexa when caused by 
susceptible strains. 

Class: °High potency broad spectrum 
antibacterial 

†Besifloxacin Eyedrop: 0.6% 

On label: In the treatment of bacterial 
conjunctivitis when caused by susceptible 
strains. 

†Gatifloxacin Eyedrop: 0.3% 

On label: In the treatment of bacterial 
conjunctivitis when caused by susceptible 
strains. 

†Moxifloxacin Eyedrop: 0.5% 

On label: In the treatment of bacterial 
conjunctivitis when caused by susceptible 
strains. 

°Erythromycin 
Therapeutic alternatives (ophthalmic 
forms not currently available in Canada): 
°Azithromycin, clarithromycin 

Ointment: 0.5% 

On label: For the treatment of superficial ocular 
infections involving the conjunctiva and/or 
cornea caused by susceptible organisms; For 
prophylaxis of ophthalmic neonatorum due to N. 
gonorrhoeae or C. trachomatis. 

10.1.2 Anti-fungal topical agents 

°Natamycin 
 
ᶲNot marketed in Canada. 
 
 

Eyedrop: 0.5% 

On label: Treatment of fungal blepharitis, 
conjunctivitis, and keratitis 
-Considered 1st line therapy for fungal keratitis 
Sharma N, Bagga B, Singhal D, Nagpal R, Kate A, 
Saluja G, Maharana PK. Fungal keratitis: A 
review of clinical presentations, treatment 
strategies and outcomes. Ocul Surf. 2022 
Apr;24:22-30. 

°Voriconazole Reconstituted into eyedrop: 1% (marketed in 
200mg vials) 

Off label: Reconstituted (1%) for treatment of 
fungal blepharitis, conjunctivitis, and keratitis. 
Considered first line therapy for rare causes of 
fungal keratitis. 
Sharma N, Bagga B, Singhal D, Nagpal R, Kate A, 
Saluja G, Maharana PK. Fungal keratitis: A 
review of clinical presentations, treatment 
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strategies and outcomes. Ocul Surf. 2022 
Apr;24:22-30. 

10.1.3 Anti-viral topical agents 

†Gancyclovir 
ᶲNot marketed in Canada 

Eyedrop: 0.15% 

On label: Herpes simplex keratitis 

†Trifluridine 
ᶲNot marketed in Canada 

Eyedrop: 0.1% 

On label: Herpes simplex keratitis  

10.2 Topical steroidal anti-inflammatory agents 

Low potency †Fluorometholone Eyedrop: 0.1% 

On label: steroid-responsive inflammation of the 
palpebral and bulbar conjunctiva, cornea, and 
anterior segment of the globe 

†Loteprednol etabonate Eyedrop: 0.2%, 0.5% 

On label (0.2%): short-term relief of the signs 
and symptoms of seasonal allergic conjunctivitis. 
On label (0.5%): treatment of post-operative 
inflammation following cataract surgery 

†Prednisolone acetate Eyedrop: 0.12% 
(discontinued) 

High potency †Dexamethasone  Eyedrop: 0.1% 

On label: Steroid responsive inflammatory 
conditions of the palpebral and bulbar 
conjunctiva, cornea, and anterior segment of the 
globe, such as allergic conjunctivitis, acne 
rosacea, superficial punctate keratitis, iritis, 
cyclitis, and selected infective conjunctivitis 
when the inherit hazard of steroid use is 
acceptable to obtain an advisable diminution in 
edema and inflammation; Corneal injury from 
chemical, radiation or thermal burns, or 
penetration of foreign bodies 

†Difluprednate Eyedrop: 0.05% 

On label: treatment of inflammation and pain 
associated with post-operative inflammation 
following cataract surgery; treatment of 
endogenous anterior uveitis. 

†Fluoromethalone Eyedrop: 0.25% 
(discontinued) 

†Prednisolone acetate Eyedrop: 0.1% 

On label: steroid‐responsive inflammation of the 
palpebral and bulbar conjunctiva, cornea, and 
anterior segment of the globe. 
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°†Prednisolone sodium 
phosphate 

Eyedrop: 0.5% minims 

On label: non-infectious inflammatory allergic 
conditions: allergic, non-purulent catarrhal, and 
vernal conjunctivitis; acute iritis; catarrhal 
corneal ulcer, cornea injuries; non-purulent 
blepharitis; nonspecific superficial keratitis; non-
purulent phlyctenular kerato-conjunctivitis. 

10.3 Topical non-steroidal anti-inflammatory agents 

Cyclosporine Eyedrop: 0.03%, 0.1% 

On label: The treatment of severe vernal 
keratoconjunctivitis in children from 4 years of 
age through adolescence; the treatment of 
moderate to moderately severe aqueous 
deficient dry eye disease. 

10.4 Local anesthetics 

°†Tetracaine Eye drop: 0.5%, 0.1% 

On label: procedures requiring a rapid and short-
acting topical ophthalmic anesthetic. 

†Proparacaine Eye drop: 0.5% 

On label: Topical anesthesia for ophthalmic 
procedures such as measurement of intraocular 
pressure (tonometry), removal of foreign bodies 
and sutures from cornea, conjunctive scraping in 
diagnosis and gonioscopic examination; prior to 
surgical operations such as cataract extraction 

10.5 Antiglaucoma medicines 

Class: Alpha Agonist Brimonidine tartrate Eye drop: 0.15%, 0.2% 

On label: Control of intraocular pressure in 
patients with chronic open-angle glaucoma or 
ocular hypertension. 

Apraclonidine Eye drop: 0.5%, 1% 

On label: (0.5%) For adjunctive use in lowering 
intraocular pressure; (1%) Control or prevention 
of postsurgical elevations in intraocular pressure 
that occur in patients after anterior segment 
laser ophthalmic surgery including argon laser 
trabeculoplasty, argon laser iridotomy and 
neodymium:yttrium aluminum garnet (Nd:YAG) 
laser posterior capsulotomy 
Off label: In the diagnosis of Horner syndrome: 
-In adults (1%). 
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Morales J, Brown SM, Abdul-Rahim AS, Crosson 
CE. Ocular effects of apraclonidine in Horner 
syndrome. Arch Ophthalmol. 2000;118(7):951-
954. 
-In children (0.5%) when combined with three 
minutes of punctal occlusion. 
Chen PL, Chen JT, Lu DW, Chen YC, Hsiao CH. 
Comparing efficacies of 0.5% apraclonidine with 
4% cocaine in the diagnosis of horner syndrome 
in pediatric patients. J Ocul Pharmacol Ther. 
2006;22(3):182-187. 

Class: Beta blocker °Timolol Eyedrop 0.25%, 0.5% 

On label: Reduction of elevated intraocular 
pressure. 

Betaxolol Eyedrop: 0.25% 

On label: For lowering of intraocular pressure in 
the treatment of ocular hypertension or chronic 
open angle glaucoma 

Class: Carbonic anhydrase inhibitor °Acetazolamide Tablet: 250mg 

On label: Glaucoma (chronic, simple, and 
secondary types). 

†Brinzolamide Eyedrop: 1% 

On label: ocular hypertension or open-angle 
glaucoma. 

†Dorzolamide Eyedrop: 2% 

On label: Ocular hypertension, open-angle 
glaucoma 

†Methazolamide Tablet: 50mg 

On label: chronic simple (open angle) glaucoma, 
secondary glaucoma and preoperatively in acute 
angle closure glaucoma, where delay of surgery 
is desired in order to lower intraocular pressure. 

Class: Prostaglandin analog †Bimatoprost Eyedrop: 0.01%, 
0.03% 

On label: open angle glaucoma or ocular 
hypertension. 

°†Latanoprost Eyedrop: 50mcg/mL 

On label: Open-angle glaucoma, ocular 
hypertension, chronic angle-closure glaucoma 
after peripheral iridotomy or laser iridoplasty. 

†Latanoprostene Eyedrop: 0.024% 

On label: Open-angle glaucoma or ocular 
hypertension. 
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†Travoprost Eyedrop: 0.003%, 
0.004% 

On label: Open-angle glaucoma or ocular 
hypertension. 

10.6 Miotics 

°Pilocarpine Eyedrop: 2% 

 On label: Reduction of intraocular pressure. 

10.7 Mydriatics 

°Atropine 
 
Note: Differences with other cycloplegics 
include, but are not limited to, different 
onset of action (6-24 hours) and duration 
of cycloplegia (10-15 days). °Tropicamide 
and ˟Cyclopentolate are inadequate 
therapeutic alternatives given the use in 
amblyopia management and control of 
myopia progression. 

Eye drops: 1% 

On label: Cycloplegia and mydriasis for uveitis 
and refraction. 
Off label (not substitutable for other mydriatics):  
-Amblyopia management 
Li T, Qureshi R, Taylor K. Conventional occlusion 
versus pharmacologic penalization for 
amblyopia. Cochrane Database Syst Rev. 
2019;8(8):CD006460. Published 2019 Aug 28 
-Control of myopia progression 
Lawrenson JG, Shah R, Huntjens B, Downie LE, 
Virgili G, Dhakal R, Verkicharla PK, Li D, Mavi S, 
Kernohan A, Li T, Walline JJ. Interventions for 
myopia control in children: a living systematic 
review and network meta-analysis. Cochrane 
Database Syst Rev. 2023 Feb 16;2(2):CD014758 

Cyclopentolate 
˟ Alternative to atropine 
 
Note: Differences with other cycloplegics 
include, but are not limited to, different 
onset of action (20-30 minutes) and 
duration of cycloplegia (4-10 hours). 
°Atropine and °Tropicamide are 
inadequate therapeutic alternatives given 
use in pediatric cycloplegic refractions 
and retinopathy of prematurity 
examinations. 

Eye drop: 1% 

On label: Cycloplegia and mydriasis. 
 
The American Academy of Ophthalmology 
Pediatric Eye Evaluations Preferred Practice 
Pattern recommends the (off-label) use of 
cyclopentolate as first line for cycloplegic 
refractions. The dosage recommended is: 

• ≤ 6 months of age: Cyclopentolate 0.2% + 
Phenylephrine 1% 

• > 6 months of age: Cyclopentolate 1% ± 
Phenylephrine 2.5% ± Tropicamide 1.0% 

Wallace DK, Morse CL, Melia M, et al. Pediatric 
Eye Evaluations Preferred Practice Pattern®: I. 
Vision Screening in the Primary Care and 
Community Setting; II. Comprehensive 
Ophthalmic Examination. Ophthalmology. 
2018;125(1):P184-P227. 

°Tropicamide Eye drops: 0.5% 
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Note: Differences with other cycloplegics 
include, but are not limited to, different 
onset of action (20-30 minutes) and 
duration of cycloplegia (4-10 hours). 
°Atropine and ˟Cyclopentolate are 
inadequate therapeutic alternatives given 
use in adult dilated exams. 

On label: Cycloplegia and mydriasis for 
refraction. 
Hofmeister EM, Kaupp SE, Schallhorn SC. 
Comparison of tropicamide and cyclopentolate 
for cycloplegic refractions in myopic adult 
refractive surgery patients. J Cataract Refract 
Surg. 2005;31(4):694-700. 
 

10.8 Anti-vascular endothelial growth factor (VEGF) preparations 

†Ranibizumab 
 

Injection: 10mg/mL 

On label: Intravitreal injection in preterm infants 
for the treatment of retinopathy of prematurity. 
Intravitreal injection in adults for the treatment 
of neovascular age related macular degeneration 
or visual impairment from diabetic macular 
edema, macular edema secondary to retinal vein 
occlusion, visual impairment due to choroidal 
neovascularization secondary to pathologic 
myopia, and other causes of vision loss from 
choroidal neovascularization.  

°†Bevacizumab 
*Including quality-assured biosimilars 

Injection: 25mg/mL 

Off label: As alternative intravitreal treatment 
for ranibizumab. 
CATT Research Group, Martin DF, Maguire MG, 
et al. Ranibizumab and bevacizumab for 
neovascular age-related macular degeneration. 
N Engl J Med. 2011;364(20):1897-1908. 

10.9 Photosensitizer for photodynamic therapy 

Verteporfin Vial: 15mg/vial 

On label: As part of photodynamic therapy for 
the treatment of predominantly classic subfoveal 
choroidal neovascularization in patients with 
age-related macular degeneration (AMD), 
pathologic myopia, presumed ocular 
histoplasmosis. 
Off label: For vascular chorioretinal conditions 
including choroidal neovascularization from non-
classic AMD, non-AMD choroidal 
neovascularization, choroidal hemangioma, 
central serous chorioretinopathy, polypoidal 
choroidal vasculopathy, and peripapillary 
choroidal neovascularization. 
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Newman DK. Photodynamic therapy: current role 
in the treatment of chorioretinal conditions. Eye 
(Lond). 2016;30(2):202-210. 

11. INTRAOPERATIVE MEDICINES 

11.1 Intraocular miotics 

†Acetylcholine Chloride (Miochol E) 
 

Vial: 20mg/2mL 

On label: Miosis of the iris in after delivery of the 
lens in cataract surgery, in penetrating 
keratoplasty, iridectomy, and other anterior 
segment surgery where rapid miosis may be 
required. 

†Charbachol (Miostat) 
˟ Alternative to pilocarpine 

Solution: 0.01% 

On label: obtaining miosis during surgery; 
reduction of the intensity of intraocular pressure 
elevation in the first 24 hours after cataract 
surgery 

11.2 Physiologic Irrigating Solution 

Physiologic irrigating solution Contents: Vary 

On label: Extraocular and intraocular irrigating 
solution during ocular surgical procedure 
involving perfusion of the eye. 

11.3 Ophthalmic Viscosurgical Device (OVDs) 
Note: There are OVDs, including visco-adaptive and combined agents or dual 
viscoelastic systems, that fall into classes outside the cohesive and dispersive 
categories as listed below. However, access to these two classes is essential in 
providing safe anterior segment eye surgery. (Arshinoff SA, Jafari M. New 
classification of ophthalmic viscosurgical devices - 2005. J Cataract Refract Surg. 2005 
Nov;31(11):2167-71) 

Class: Cohesive 
 
Note: Cohesive OVDs are more solid, 
providing maintenance of space and 
pressure. Cohesive and dispersive OVDs 
are inadequate therapeutic alternatives 
for each other given their different 
properties.  

Contents: Varying amounts of hyaluronic acid 
and/or chondroitin sulfate 

On label: Protection of intraocular tissues during 
anterior segment surgery. 

Class: Dispersive 
 
Note: Dispersive OVDs are more liquid, 
which acts as a protective coating to 
sensitive structures. Dispersive and 
cohesive OVDs are inadequate 

Contents: Varying amounts of hyaluronic acid 
and/or chondroitin sulfate 

On label: Protection of intraocular tissues during 
anterior segment surgery. 
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therapeutic alternatives for each other 
given their different properties. 

11.4 Intraocular tissue stain 

Brilliant Blue G Intravitreal: 0.25mg/mL 

On label: Aid in ophthalmic surgery by selectively 
staining the internal limiting membrane  

Trypan Blue Vial: 0.05% 

On label: Aid in ophthalmic surgery by staining 
the anterior capsule of the lens. 
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Mot de la fin 

Le présent document met en relief les médicaments utilisés chaque jour par les 

ophtalmologistes canadiens. Une éventuelle liste des médicaments essentiels (LME) pour les 

médicaments ophtalmiques serait plus concise. Mais comment définissons-nous le caractère 

essentiel d’un médicament? Ce caractère essentiel serait-il limité aux médicaments les plus 

prescrits? Ou devrait-on accorder la priorité aux médicaments plus faciles à produire au pays? 

Est-il acceptable que la liste aborde 90 % des situations, ou devrait-elle inclure des 

médicaments pouvant servir dans toutes les situations médicales?  Que se passerait-il si des 

médicaments devaient être stockés? Les médicaments ayant une durée de conservation plus 

longue doivent-ils être placés en tête de liste lorsque des solutions thérapeutiques de rechange 

sont examinées? Ce document vise à aider la discussion. Pourtant, si l’on tient uniquement 

compte des médicaments utilisés par les fournisseurs de soins oculaires, on peut affirmer avec 

certitude qu’un « chariot d’urgence » de médicaments ophtalmiques comprendrait ce qui suit : 

• Gouttes antibiotiques à large spectre très puissantes 

• Onguent à l’érythromycine pour le traitement de la conjonctivite néonatale 

• Bêtabloquants topiques pour le traitement du glaucome 

• Acétazolamide par voie orale pour le traitement du glaucome 

• Gouttes ophtalmiques stéroïdiennes très puissantes 

• Gouttes ophtalmiques anesthésiques topiques 

• Atropine 

Cette liste abrégée de médicaments ophtalmiques ne répondrait pas à tous les besoins, mais 

elle comprend des médicaments peu coûteux, très efficaces, largement utilisés et faciles à 

stocker. En cas d’urgence de santé publique ou de seuil critique d’une réserve provinciale de 

médicaments, les médicaments figurant sur cette liste permettraient de traiter de nombreuses 

maladies oculaires causant la cécité.  

La Société canadienne d’ophtalmologie (SCO) s’efforce de fournir à tous les Canadiens des soins 

oculaires médicaux et chirurgicaux optimaux. Nous espérons aider tous les Canadiens à 

consulter le fournisseur approprié pour le traitement approprié, au moment approprié.  

 


